Introduction to Wastewater Treatment Table

Section 1
Section 2
Section 3
Section 4
Section 5
Section 6
Section 7
Section 8

Section 9

Section 10
Section 11
Section 12
Section 13

of Contents

Introduction to Wastewater Treatment

Preliminary Treatment

Flow Measurement

Activated Sludge Systems

Fixed Film Systems
Sedimentation and Floatation
Ponds and Lagoons

Disinfection

Effluent Disposal

Administration and Management
Safety

References & Need to Know Answers

to Vocabulary

Page 1
Page 17
Page 49
Page /71
Page 105
Page 141
Page 171
Page 201
Page 237
Page 251
Page 261
Page 287
Page 305






Section 1

Introduction to
Wastewater Treatment

Fleming

Trainlng Depa_rtment of
Center Environment &
[...]
of pumping stations. When the collection systemis
long and steep or when pumping stations exist,
fewer screenings are produced because of
disintegration of solids. Other factors that affect
screening quantitiesarerelated toflow, asquantities
generaly increase greatly during storm flows. Peak



TABLE 5 SCREENING REMOVAL

QUANTITIES
Screenings Quantity
Screen Size
m310° m?3 ft¥/Mgal
13 mm (0.5 in) 60 8
38 mm (1.5 in) 11.2 15

Source: Reynolds and Richards, 1996.

daily removals may vary by a 20:1 ratio on an
hourly basis from average flow conditions.
Combined collection systems may produce several
times the coarse screenings produced by separate
collection systems.

Given the complexity of collection systems and
typesof materialsthat may be considered “ grit,” the
guantity and characteristics of grit removed from
wastewater will vary. Grit quantity isinfluenced by
the type and condition of the collection system, the
characteristics of the drainage area, garbage
disposal methods, the slope of the collection
system, and the efficiency of the grit removal
system. The quantity of grit may vary from 0.004
to 0.21 m*/10°m? (0.5 to 30 ft)Mgal) (Crites and
Tchobanoglous, 1998). The performance of a grit
removal system may be enhanced if actual plant
data is used when designing a new grit removal
system.

Table 6 depicts quantities of screenings and grit
from various wastewater treatment plants. There
are no obvious trends associated with design flow
through a plant and grit and screenings removal
guantities. Differencesinwastewater characteristics
and equipment efficiencies make a correlation
between flow and quantities of screenings and grit
removed nearly impossible.

OPERATION AND MAINTENANCE
Screening

Manually cleaned screensrequirefrequent raking to
prevent clogging. Cleaning frequency depends on
the characteristics of the wastewater entering a
plant. Some plants have incorporated screening
devices, such as basket-type trash racks, that are
manually hoisted and cleaned. Mechanically
cleaned screens usually require less labor for
operation than manually cleaned screens because
screenings are raked with a mechanical device
rather than by facility personnel. However, therake
teeth on mechanically cleaned screens must be
routinely inspected because of their susceptibility to
breakageand bending. Drive mechanismsmust also
befrequently inspected to prevent fouling dueto grit
and rags. Grit removed from screens must be
disposed of regularly.

TABLE 6 GRIT AND SCREENINGS REMOVAL QUANTITIES AT VARIOUS PLANTS

Plant Location Flow, m*d Grit, m¥10°m? Screenings,
(MGD) (ft3/Mgal) m310°m? (ft3/Mgal)?

Uniontown, Pennsylvania 11,400 (3.0) 0.074 (10.5) 0.006 (0.9)
East Hartford, Connecticut 15,100 (4.0) 0.017 (2.4) 0.009 (1.33)
Duluth, Minnesota 45,400 (12.0) 0.006 (0.8) 0.004 (0.56)
Lamberts .Po.|n't Water Pollution Control Plant, 75,700 (20.0) 0.034 (4.85) 0.009 (1.20)
Norfolk, Virginia
Village Creek Wastewater Treatment Plant,

Ft. Worth, Texas 170,000 (45.0) 0.009 (1.29) 0.005 (0.72)
County of Milwaukee, Wisconsin, South Shore 454,000 (120.0) 0.003 (0.48) 0.004 (0.60)
R’/lv_vm Cities Metro Wastewater Treatment Plant, 825,000 (218.0) 0.034 (4.82) 0.008 (1.15)

innesota

Chicago, lllinois (Northside) 1,260,000 (333.0) 0.003 (0.41) 0.006 (0.83)

3ft*/Mgal=cubic feet per million gallons
Source: WEF, 1998.

41



Communitorsand Grinders

Comminutorscan create operation and maintenance
problems in downstream processes. While
shredding solidseliminatesthe problem of handling
screening materials at the head of the plant,
problemsinherent to the use of communitors, such
as the decreased quality of digested biosolids and
the accumulation of rags on air diffusers, have
lessened the popularity of this technology.
Comminutorsare generally avoided in new designs
and are being removed from many existing plants.
Grinders are greatly affected by grit and other
solids. As such, they require routine inspection
every six months and replacement of bearings and
cutter teeth every one to three years.

Grit Removal

Collected grit must be removed from the chamber,
dewatered, washed, and conveyed to adisposal site.
Somesmaller plantsuse manual methodsto remove
grit, but grit removal isusually accomplished by an
automatic method. The four methods of automatic
grit removal include inclined screw or tubular
conveyors, chain and bucket elevators, clamshell
buckets, and pumping. A two-step grit removal
method is sometimes used, where grit is conveyed
horizontally in a trough or channel to a hopper,
whereit isthen elevated from the hopper to another
location.

Aerated grit chambers use a sloped tank bottom in
which the air roll pattern sweeps grit aong the
bottom to the low side of the chamber. A
horizontal screw conveyor is typicaly used to
convey settled grit to a hopper at the head of the
tank. Another method to remove grit from the
chamber floor is a chain and flight mechanism.

Once removed from the chamber, grit is usually
washed with ahydrocycloneor grit classifier to ease
handling and remove organic material. The gritis
then conveyed directly to a truck, dumpster, or
storage hopper. From there, the grit is taken to a
landfill or other disposal facility.

COSTS

The cost of screensand grit removal systemsvaries
dependi4r2|g on thetype of technology used, ancillary

equipment, and applicability of varioustechnologies
to different situations.

Graphs can be used to relate average wastewater
flow through a plant to a specific technology.
Figure 5 shows a graph relating wastewater flow to
the cost of a horizontal shaft rotary screen. Costs
include construction, operation, and maintenance.
Contractor bids on a recent wastewater project
ranged from $150,000 to $400,000 for Rotary Drum
Screenings Removal and from $150,000 to
$208,800 for Vortex-type Grit Removals.
Generdly, equipment costs will be close for each
bid. However, the overall costs vary for each
treatment process/project because of differencesin
construction approaches by the contractors.

REFERENCES

Other Related Fact Sheets

10

Annual O&M

0.1 % 0.01

0.01 0.001
0.1 1 10 100

Wastewater Flow MGD

Construction Cost-Millions of Dollars

Source: Martin, 1991.

Construction Cost === ===Annual O&M

FIGURE 5 COST CURVE FOR
HORIZONTAL SHAFT ROTARY SCREEN

Sewer Lift Station
EPA 832-F-00-073
September 2000

Sewer Cleaning & Inspection
EPA 832-F-99-031
September 1999



Screens
EPA 832-F-99-040
September 1999

Other EPA Fact Sheets can be found at the
following web address:
http://www.epa.gov/owm/mtb/mtbfact.htm

1 Crites, R. and G. Tchobanoglous, 1998.
Small and Decentralized Wastewater
Management Systems. The McGraw-Hill
Companies. Boston, Massachusetts.

2. Martin, EJ. and ET. Martin, 1991.
Technologies for Small Water and
Wastewater Systems. Van Nostrand
Reinhold. New York, New Y ork.

3. Qasim, S., 1994. Wastewater Treatment
Plants: Planning, Design and Operation.
Technomic Publishing Co., Lancaster,
Pennsylvania

4, Reynolds, T. and P. Richards, 1996. Unit
Operationsand Processesin Environmental
Engineering. PWS Publishing Company.
Boston, Massachusetts.

5. Urquhart, L., 1962. Civil Engineering.
Costs include construction, operation, and
maintenance.  Specific cost data from
contractor bids.

6. Water Environment Federation, 1998.
Design of Municipal Wastewater Treatment
Plants. Water Environment Federation.
Alexandria, Virginia

ADDITIONAL INFORMATION
H.l.L. Technology, Inc.

94 Hutchins Drive
Portland, ME 04102

L akeside Equipment Corporation
1022 E. Devon Ave.
Bartlett, IL 60103

National Small Flows Clearing House
at West Virginia University

P.O. Box 6064

Morgantown, WV 26506

Parkson Corporation

2727 NW 62™ Street

P.O. Box 408399

Fort Lauderdale, FL 33340-8399

U.S. Filter

Link-Belt Headworks Products
100 High Point Drive - Suite 101
Chalfont, PA 18914

Themention of tradenamesor commercial products
doesnot constitute endorsement or recommendation
for use by the U.S. Environmental Protection
Agency (EPA).

Office of Water
EPA 832-F-03-011
June 2003

For more information contact:

Municipal Technology Branch
U.S. EPA

Mail Code 4204

1200 Pennsylvania Avenue, NW
Washington, D.C. 20460

——
k 2002 *
I'HE YEAR OF
CLEAN WATER

M

égnvq I [;

(@]

Excellence in compliance through optimal technical solutions )
MUNICIFAL TECHNOLOGY BRANENTKZ

ANCH
43m




4.1

4.2

4.3

4.4

4.5

January 2016

44

CHAPTER 4

Screening and Grinding

41.1
41.2
4.1.3
414
4.1.5
4.1.6
4.1.7

General
Location

Bar Screens
Fine Screens
Communition
Operability
Disposal

Grit Removal

421
4.2.2
4.2.3
4.2.4
4.2.5

General
Location
Design
Disposal
Operability

Pre-aeration

Flow Equalization

441 General
4.4.2 Location
4.4.3 Design and Operability

Swirls and Helical Bends

4-1

Preliminary and Pretreatment Facilities

Design Criteria Ch. 4



PRELIMINARY AND PRETREATMENT FACILITIES

4.1

411

Screening and Grinding

General

Some type of screening and/or grinding device shall be provided at all mechanical
wastewater plants. The effective removal of grit, rocks, debris, excessive oil or grease
and the screening of solids shall be accomplished prior to any activated sludge process.
Any grinding which does not dispose of the shredded material outside of the wastewater
stream must be evaluated with regard to the influent characteristics (rags, combined
sewers) of the waste prior to any activated sludge process.

4.1.2 Location
4.1.2.1 Indoors
Screening devices installed in a building where other equipment or offices are
located shall be accessible only through an outside entrance. Adequate lighting,
ventilation and access for maintenance or removal of equipment and screenings
shall be provided.
4.1.2.2 Outdoors
The removal point for screenings should be as practical as possible for the plant
personnel, preferably at ground level. Ladder access is not acceptable unless
hoisting facilities for screenings are provided. Separate hoisting is not required
for bar screens in manual bypass channels.
4.1.2.3 Deep Pit Installations
Stairway access, adequate lighting and ventilation with a convenient and adequate
means for screenings removal shall be provided.

4.1.3 Bar Screens
4.1.3.1 Manually Cleaned
Clear openings between bars shall be from 1 to 2 inches. Slope of the bars shall be
30 to 60 degrees from the vertical. Bar size shall be from 1/4 to 5/8 inches with 1
to 3 inches of depth, depending on the length and material to maintain integrity.
A perforated drain plate shall be installed at the top of the bar screen for
temporary storage and drainage.

January 2016 4-2 Design Criteria Ch. 4

45



4.1.3.2 Mechanically Cleaned

Mechanically cleaned bar screens are recommended for all plants greater than 1
MGD. Both front cleaned or back cleaned models may be acceptable. Clear
openings no less than 5/8 inch are acceptable. Protection from freezing
conditions should be considered.

Other than the rakes, no moving parts shall be below the water line.
4.1.3.3 Velocities

Approach velocities no less than 1.25 fps nor a velocity greater than 3.0 fps
through the bar screen is desired.

4.1.4 Fine Screens
4.1.4.1 General

Fine screens shall be preceeded by a trash rack or coarse bar screen.
Comminution shall not be used ahead of fine screens. A minimum of two fine
screens shall be provided, each capable of independent operation at peak design
flow. The design engineer must fully evaluate a proposal where fine screens are
to be used in lieu of primary sedimentation. Fine screens shall not be considered
equivalent to primary sedimentation or grit removal, but will be reviewed on a
case-by-case basis. Oil and grease removal must be considered.

4.1.4.2 Design

The operation should be designed to not splash operating personnel with
wastewater or screenings. Fine screens will generally increase the dissolved
oxygen content of the influent which may be beneficial in certain circumstances.
The screens must be enclosed or otherwise protected from cold weather freezing
conditions.  Disposal of screenings must be addressed. To be landfilled,
screenings must be dried to approximately 20% solids. Odors may be a problem
in sensitive locations.

4.1.5 Comminution
4.1.5.1 General
In-line comminution may not be acceptable prior to an activated sludge process
for facilities with a history of problems with rags. Out-of-stream comminution or

disintegration is acceptable for activated sludge processes; however, screenings
should not return to the wastewater stream.

January 2016 4-3 Design Criteria Ch. 4
46



4.1.6

4.1.7

4.2

421

4.1.5.2 Design

A coarse bar screen with an automatic bypass shall precede comminution for all
mechanical plants. Gravel traps shall precede comminution which is not preceded
by grit removal. Clear openings of 1/4 inch are prefered in the comminution
device. An automatic unit bypass or other means of protection shall be provided
to protect the comminutor motor from flooding. The design shall incorporate a
method for removing the equipment from service and for repairs or sharpening of
the teeth.

Operability

All screening devices shall have the capability of isolation from the wastewater
stream. Sufficient wash water shall be available for cleanup of the area. All
mechanical screening devices shall be provided with a manually cleaned bar
screen bypass. Multiple bar screens should be considered for plants with rag
problems instead of comminutors.

Adequate space must be provided for access to each screening or comminution
device. This is critical in elevated, indoor or deep pit installations.

Disposal

All screenings shall be disposed of in an approved manner. Suitable containers
shall be provided for holding the screenings. Run-off control must be provided
around the containers, where applicable. If fine screens are proposed,
consideration must be given to the wastewater overflow if the screens clog or
blind. Overflows must be contained and bypassed around the screens by dikes or
other means.

Grit Removal
General

Grit removal is recommended for all mechanical wastewater plants and is
required in duplicate for plants receiving wastewater from combined sewers.
Systems with a history of substantial grit accumulations may be required to
provide for grit removal. Where a system is designed without grit removal
facilities, the design shall allow for future installation by providing adequate head
and area. Grit washing may be required.

January 2016 4-4 Design Criteria Ch. 4

a7



4.2.2 Location

Wherever circumstances permit, grit removal shall be located prior to pumps and
comminution when so equiped. Bar screens shall be prior to grit removal.
Adequate lighting, ventilation and access for maintenance and removal of grit
shall be provided. Stairway access is required if the chamber is above or below
ground level. Adequate and convenient means of grit removal shall be provided.

4.2.3 Design
4.2.3.1 Channel Type

A controlled velocity of one foot per second is recommended. Control by either
sutro or proportional weir should be used. If a Parshall flume is used for control,
the grit chamber must be designed to approach a parabolic cross-section. The
length of the channel depends on the size of grit to be removed. The design
engineer shall provide this information. Inlet and outlet turbulence must be
minimized.

4.2.3.2 Square Type

Square-type basins or similar arrangements should be sized for an overflow rate
of 46,300 (WPCF) gallons per day per square foot at the peak flow based on
65-mesh grit at a specific gravity of 2.65. Other overflow rates may be used when
the design incorporates particle travel distance and detention. Inlet and outlet
turbulence must be minimized.

4.2.3.3 Aerated Type

Aerated grit chambers shall be designed on the basis of detention and/or particle
travel distance. Detention time of 2-5 minutes at peak flow is acceptable. Control
of the air shall be provided for flexibility. Skimming equipment must be provided
in the aerated grit chamber if the outlet is below the water surface.

4.2.3.4 Other Types

Cyclone or swirl-type grit removal processes may be acceptable. The design
[...]
—Sludge collectors running constantly
—Raw sludge pump runs for 10 minutes each hour

— At start of pumping cycle, raw sludge has 7% solids and
at the end has 5% solids

—Tank and floor has a moderate sludge blanket

19

20

Primary Clarifiers

Primary Clarification

Water Quality Expected
Indicator Removal
Efficiency
Settleable Solids 95-99 %
Suspended Solids 40-60 %
Total Solids 10-15%
_509
QD AV =505 Note: Soluble BOD cannot be
Bacteria 25-75% removed by primary clarifiers.

é

Scum to Solids

Handling Process
Influent from
screens and/or

grit removal > Effluent to
system aeration
tank

> Primary sludge to
solids handling
process

21

22

Secondary Clarifiers

Trickling Filter Clarifiers

* Usually located after a biological process
— Activated Sludge, Trickling Filters, Rotating Biological
Contactors
* Purpose: to remove the additional solids (and
microorganisms) created during the biological
treatment
* Cleaner effluent than primary effluent

* Must remove enough solids from bottom before
they becomes septic or gasification occurs

« Settles out “sloughings”
—Slime washed off the filter media
—Quite high in BOD and will lower the effluent quality
unless it is removed
* Loading rates for secondary clarifiers used after
trickling filters:
—Detention time — 2.0 to 3.0 hours
—Surface loading — 800 to 1200 gpd/ft?
—Weir overflow — 5,000 to 15,000 gpd/ft

23

24

164 Sedimentation and Flotation



TDEC- Fleming Training Center

Section 6

Trickling Filter Clarifier
3 ﬂ?—

To Primany Tank o ~ - ~ -To Digester

‘S\udge

Primary Trickiing Secondary e
Sedimentation Filter T Sedimeriation
YS’UHQE o *NIHHHIB "
I Digester 1 b s
1

Recirculation

D>

Activated Sludge Clarifiers

* Designed to handle large volumes of sludge
* Loading rates for secondary clarifiers used
after activated sludge:
—Detention time — 2.0 to 3.0 hours
—Surface loading — 300 to 1200 gpd/ft?
—Weir overflow — 5,000 to 15,000 gpd/ft
—Solids loading — 24 to 30 Ibs/day/ft?

25

26

Activated Sludge Clarifiers

*RAS to aeration tank & WAS to solids
handling

—The pumps used to remove sludge from these
clarifiers are usually centrifuge type with variable-
speed controls or large airlift type.

—RAS rates can range from 15-150% of the plant
influent flow

—If return rates are too high, turbulence in the tank
can upset the sludge blanket.

Activated Sludge Clarifiers

* During a period of high flow caused by rain
fall or periods of hydraulic overloading,
operators should decrease WAS

— This will retain the microorganisms in the aeration basins for
a quicker recovery if there is a washout.

* Hydraulic flow variations will have the most
severe impact upon the activated sludge
process.

27 28
Activated Sludge Clarifiers
* SVI stands for Sludge Volume Index
* SVl indicates
settleability: ) ) )
—SVI>100: light, fluffy; Thislsa process control parameter to descnbg the §ett|mg
cone shaped blanket Fosi2 characteristics of sludge in the aeration tank in Activated
—SVI<100: more dense; Sludge Process
bell shaped blanket Swoce
~Desirable: 50-150 ml/g It is used to determine the recycle rate of sludge
29 30

Sedimentation and Flotation



TDEC- Fleming Training Center Section 6

Activated Sludge Clarifiers Gasification
« Of all the different types of clarifiers, secondary + Indication of sludge
activated sludge clarifiers are the most critical septicity
and require the most attention from operators — Make sure accumulated
* The operator should monitor these: settled solids are removed
—Level of sludge blanket before septicity and

—Concentration of suspended solids in clarifier gasification take place

—Control and pacing of RAS flow
—Level of turbidity in clarifier effluent

* Do not confuse with
Denitrification -nitrogen

—DO in clarifier effluent gas bubbles rising to
surface

~pH é — Secondary Clarifiers é

31 32

Rectangular Clarifier Rectangular Clarifier

Influent

Channel Effluent

Influent I

—

1

Effluent
Channel

Sludge Blanket _Effluent

Sludge

Hopper !

33 34

Wooden Baffles Circular Clarifier

166 Sedimentation and Flotation



TDEC- Fleming Training Center Section 6

Circular Clarifier —

Center-Feed Circular Clarifier

Side Water Depth

Effluent Feedwell Effluent Clarifier Distribution Feedwell Weir
Weir Weir Structure

Influent Flow

37 38

Peripheral-Feed Circular Clarifier Feedwell

Clarifier
Distribution

Feetwell Diameter - %
Structure Effluent

15 fo 35% of overall
clatifier diameter:

Effluent
Pi

Influent downcomers are pe

located around the entire t

circumference of clarifier

39

Effluent Launder

Uneven Split of Flow

* The causes of uneven flow splitting include:
* Poor design
* Improper retrofit modifications

42

Sedimentation and Flotation 167



TDEC- Fleming Training Center

Section 6

Distribution Box

Overflow Weir

Influent from aeration tank

Cross Section of Clarifier Flow

v
To
Secondary
Clarifier

From ; 3
Aeration EI

Tank

43

44

Flotation Processes

« After 1° clarification, some suspended solids that neither settle
not float always remain
* Colloids and emulsions are two forms of solids that are difficult
to remove by sedimentation
— Colloids are very small, finely divided solids that remain dispersed
in liquid for a long time
— An emulsion is a liquid mixture of two or more liquid substances
not normally
dissolved in one another
* Usually grease, oil or fat

Flotation Processes

* Pumping air into mixture of emulsions and colloids to cause
suspended material to float to surface where it can be skimmed
off

* Flocculation = gathering together of fine particles after
coagulation to form larger particles, clumping makes it easier to
separate solids from water

« Particles flocculated with air or coagulants and carried to
surface by air bubbles

— Coagulant = a chemical that causes very fine particles to clump
(floc) together into larger particles

45

46

Dissolved Air Flotation

* Vacuum flotation
— Aerated until saturated with dissolved
air
— Vacuum chamber then pulls air out
and solids travel up with air bubbles
* Pressure flotation
— Air is forced into wastewater

— Dissolved air is then released because
of change in pressure and solids are
carried up with air bubbles

Pressure Flotation

TYPICAL CLARI-DAF™ SYSTEM INSTALLATION

Stage 1Floc Stage 2Fioc

47

48

168 Sedimentation and Flotation



TDEC- Fleming Training Center

Section 6

Dissolved Air Flotation

Factors Affecting DAFs

Outlet
(Effluent)

influent

* Type of sludge: heavier primary sludges harder to treat
 Age of feed sludge: older sludges float more readily

* Solids loading: 10-24 Ibs/day/ft?
* Hydraulic loading: 0.5-1.5 gpm/ft?

« Air to solids ratio: 0.01-0.10 Ib/lb
* Recycle rate: 100-200%

* Blanket depth: decreasing scraper speed concentrates sludge

49

50

Clarifier Solids Removal

*The mechanisms for clarifier solids removal include:
* Mechanical transport
« Continuous flight (chain and flight)
* Traveling bridge
* Siphon removal
* Suction removal

Mechanical Solids Removal

51

Chain and Flight

Traveling Bridge

* Rectangular Basins — motor drives chain that pulls flight
across basin floor, sweeps sludge to end of basin

* Moving bridge scrapes sludge to drain, skims scum

Traveling Bridge

=

raveling Bridge Effluent
Structure

,J

Influent

Structure [ |
RAS | >

P
—|

53

Sedimentation and Flotation

54

169



TDEC- Fleming Training Center Section 6

Floating Bridge Siphon Collector Circular or Square Basins

* Scrapers slant downward to center of basin

* Uses suction pipes Codid semiogtonn I‘ + Basin does not have to be taken out of service to clean

or submersible
pump to withdraw
sludge from basin

* Basin does not have
to be taken out of
service to clean

ecanting tiough
(outflow)

L]

setling zone setting zone

sludge collecting
trough

55 56

Solids Removal by Suction

* Collected scum should be processed with the waste and
primary sludges

Influent

57 58

170 Sedimentation and Flotation



TDEC- Fleming Training Center Section 6

Clarifier Monitoring

Scum Removal for Traveling Bridge

Traveling Bridge
* Clarifier monitoring and control systems
Scum Beach includ lud bl k . . d
and Trough include sludge blan et monitoring an
drive mechanism torque control.

Effluent Weir * The continuous data being provided by
these systems are very useful for
process control.

61 62

Clarifier Monitoring Monitoring the Process

* Sludge blanket levels * Primary clarifier: Imhoff cone
* Suspended solids concentration in clarifier *Secondary clarifier: Settleometer; R
effluent

centrifuge spins
* Turbidity test also
* Visually checking for floc carry-over

* Visual check of how far floc
particles are visible from inlet

« Control of return sludge flows
* Turbidity in clarifier effluent

* DO levels in clarifier effluent
*pH

63 64

Manual Measurement of Sludge Blanket Depth

Sonic Measurement of Sludge Blanket Depth

Signal Sender and
Receiver

Sound waves are
reflected from
higher density
sludge blanket

Sludge Blanket

66

Sedimentation and Flotation 7



TDEC- Fleming Training Center

Section 6

Flow Management

Clarifier “Washout”

* Activated sludge system
components are sized for a
specific design flow.

« Clarifiers can become
overloaded

. Normal Clarifier ) 7 Clarifier “Washing Out”
/| — ) 4 — f— N
Sludge Blanket
— 7
NPDES definition:

For domestic wastewater plants only, a "washout" shall be defined as loss of Mixed
Liquor Suspended Solids (MLSS) of 30.00% or more. This refers to the MLSS in the
aeration basin(s) only. This does not include MLSS decreases due to solids wasting to the
sludge disposal system. A washout can be caused by improper operation or from peak
flows due to inflow and infiltration.

67

68

Peak Flows

* Operators need to minimize the
impacts of peak flows on plant
performance.

Flow Management

Operators must use:
—Past history;
*“March snow melts”
¢ “August thunderstorms”
—Weather forecasts
¢ “Hurricane Henry to hit”

to help them predict when high flows may occur.

69

70

Flow Management

Flow Management

*High flows can be managed by using:
1. Flow-equalization basins
2. Storage lagoons

3. Alternate process modes such as contact
stabilization or step feed.

Equalization Tank

Influent Tf’ the
= — _;_,Pll'm};l’y

activated

. . Tud
Design flow is 1980 gpm psrzceg:s é

71

72

172 Sedimentation and Flotation




TDEC- Fleming Training Center

Section 6

Flow Management

Flow Management

[ Equalization Tank
[ -
Influent r To the

- —t
2380 gpm claritier

and the
activated
sludge

Design flow is 1980 gpm process

Influent To the

- —t
1715 gpm clariier

and the

activated
sludge

process

Design flow is 1980 gpm

&

&

73

74

Flow Management

A chain-and-flight system consists

* Some plants have
storage lagoons for
wet weather flows.

* Stored wastewater
is pumped to the
head of the plant
when flow rates
decrease.

A. True
B. False

75

76

A chain-and-flight system consists

Gas bubbles generated in the
s|ludge blanket may cause

A. Short-circuiting

B. Ashing or clumping
C. Air binding

D. Ratholing

77

78

Sedimentation and Flotation

173



TDEC- Fleming Training Center

Section 6

Gas bubbles generated in the
sludge blanket may cause

B. Ashing or clumping

C. Airbimnding
D. Ratholing

A. True
B. False

79

80

Primary clarifiers are capable of

002

A facility has 3 secondary clarifiers. Sludge
blanket depts arel ft, 1.2 ft, and 3 ft. What

A. True

Primary Clarifiers can
B. False
only remove the

settleable portion of TSS

oo w >

Sludge is being removed faster from 34 clarifier
The RAS pump on the 1%t clarifier has failed
Uneven flow distribution feeding the clarifiers
WAS is only being removed from the 2" clarifier

and BOD é
81 82
Hydraulic detention time can be
ITrerencesr ] .
A.  Sludge is being removed faster from 3™ clarifier
B.  The RAS pump on the 1% clarifier has failed
@w distribution feeding the clarifiD A. True

D.  WASis only being removed from the 2" clarifier B False

33 84
174 Sedimentation and Flotation




TDEC- Fleming Training Center

Section 6

Hydraulic detention time can be

B.False

Environment &
_Conservation

Fleming
Jraining
Center

85

86

Sedimentation and Flotation

175



176



Sedimentation and Flotation Vocabulary

1.

2.

10.

11.

12.

13.

The particles that settle to the floor of a clarifier are called

is the term used to describe the clouds of billowing sludge that

occur throughout secondary clarifiers when the sludge does not settle properly.

Sludge in primary clarifiers must be removed at regular intervals to prevent the sludge from
turning

is the gathering together of fine particles after coagulation

to form larger particles by a process of gentle mixing. This clumping together makes it easier to
separate the solids from the wastewater by settling, skimming, draining, or filtering.

Large clumps of sludge floating to the surface of the water in a primary clarifier would indicate
is occurring due to anaerobic decomposition.

A chemical that causes very fine particles to clump or floc together into larger particles is a
. This makes it easier to separate the solids from the liquids by

settling, skimming, draining, or filtering. They can be used as part of the flotation process.

The clarifier that follows other types of treatment, usually a biological reactor, is the
. Its main function is to remove the additional solids that

were converted to settleable form in the treatment processes that followed the primary
clarifier.

is a condition that occurs in tanks or basins when the velocity

of water flow is greater in some sections than in others. This is an undesirable situation since it
may result in shorter contact time, detention times, reaction times, or settling rates.

Simply put, is defined as the hydraulic loading across the

surface of your settling tank.

are very small, finely divided solids that do not dissolve and

remain dispersed in a liquid for a long time due to their small size and electrical charge. DAF
systems are designed to remove these particulates from wastewater.

refers to the amount of solids removed daily by a

clarifier for each square foot (ft?) of clarifier liquid surface area.

Wastewater must remain in a clarifier long enough to allow sufficient time for particles to settle
out. On average, the is 2-3 hours for a settling tank.

Scraper boards made from rot-resistant wood or plastic that are used to collect and move
settled sludge or floating scum are called

177



14.

15.

16.

17.

18.

19.

20.

21.

178

The anoxic process of nitrite or nitrate ions being reduced to nitrogen gas and producing
nitrogen bubbles is called . This condition can lead to

rising sludge in secondary clarifiers, due to nitrogen bubbles attaching to the biological floc and
floating the floc to the surface.

A is a wall or obstruction used to control flow from settling tanks and

clarifiers to ensure a uniform flow rate and avoid short-circuiting.

Defined as the number of gallons of wastewater that flow over one lineal foot of weir per day,
the is generally lower in secondary clarifiers than in

primary clarifiers.

The first clarifier in the plant that comes immediately after preliminary treatment (bar screen,
comminutor, or grit channel) is the . Its main function

is to remove settleable and floatable solids.

Sedimentation tank effluent troughs consisting of overflow weir plates are called

The is a calculation that indicates the tendency of activated

sludge solids to thicken or become concentrated during the sedimentation/thickening process.

The process involves pumping air into wastewater to cause

the suspended solids to adhere to bubbles and float to the surface, where they can be skimmed
off.

The slime that is washed off the filter media in a trickling filter, which is generally quite high in
BOD, is called

Word Bank:

Short circuiting Sludge Volume Index (SVI) Flights

Bulking Colloids Primary clarifier
Launders Secondary clarifier Septic

Coagulant Sludge Weir overflow rate
Flotation Weir Solids loading rate
Flocculation Sloughings Sludge gasification
Denitrification Surface loading rate Detention time (aka

Retention Time)



5.1

5.2

5.3

5.4

5.5

CHAPTER 5

Clarifiers

General Criteria

5.1.1 Purpose

5.1.2 Number of Units
5.1.3 Arrangements

5.1.4 Tank Configurations
5.1.5 Flow Distribution

Design Loading

5.2.1 Primary Clarifiers
5.2.2 Intermediate Clarifiers
5.2.3 Final Clarifiers

5.2.4 Weir Loading Rates
5.2.5 Depth/Detention Time

Design Details

5.3.1 Inlets

5.3.2 Submerged Surfaces
5.3.3 Weir Troughs

5.3.4 Freeboard

Sludge and Scum Removal

5.4.1 Scum Removal

5.4.2 Sludge Removal

5.4.3 Sludge Removal Piping
5.4.4 Sludge Removal Control
5.4.5 Sludge Hopper

Protective and Service Facilities

5.5.1 Operator Protection
5.5.2 Mechanical Maintenance Access
5.5.3 Electrical Fixtures and Controls

January 2016 5-1

Design Criteria Ch. 5

179



180

5.6  Operability, Flexibility, and Reliability

5.6.1
5.6.2
5.6.3
5.6.4
5.6.5
5.6.6

January 2016

Scum Removal

Overflow Weirs

Unit Dewatering

Hydraulics

Sludge Removal

Other Design Considerations

5-2

Design Criteria Ch. 5



CLARIFIERS

5.1

5.11

5.1.2

5.1.3

5.14

5.15

General Criteria
Purpose

Clarifiers (sedimentation basins, settling tanks) are designed to perform three (3)
functions in a treatment scheme:

A. Remove solids from liquids by sedimentation
B. Remove scum from liquid by flotation
C. Thicken solids for removal and further treatment

Specific application of clarifier functions will be dependent upon the treatment
process employed. This chapter does not attempt to set criteria for all types of
clarifiers. If a unique clarifier is proposed, the design engineer shall submit
operational and design data justifying its use.

Number of Units

Multiple units capable of independent operation shall be provided in all facilities
where design flows exceed 250,000 gallons per day. Otherwise, the number of
units required shall satisfy reliability requirements (see Section 1.3.11). Facilities
not having multiple units shall include other methods to assure adequate
operability and flexibility of treatment.

Arrangements

Clarifiers shall be arranged for greatest operating and maintenance convenience,
flexibility, economy, continuity of maximum effluent quality, and ease of
installation of future units.

Tank Configurations

Consideration should be given to the probable flow pattern in the selection of tank
size and shape and inlet and outlet type and location.

Flow Distribution
Effective flow measuring devices and control appurtenances (i.e., valves, gates,

splitter boxes, etc.) shall be provided to permit proper proportion of flow to each
unit (see Section 13.2.1).

January 2016 5-3 Design Criteria Ch. 5

181



5.2  Design Loading
5.2.1 Primary Clarifiers

Primary clarifier designs are primarily based upon surface overflow rate. The
following criteria are recommended for design:

Hydraulic Loading Rate Surface Overflow Rate
Average Design Flow 800-1200 gpd/sq. ft.
Peak Design Flow 2000-3000 gpd/sq. ft.

If WAS is returned to the primary then

Hydraulic Loading Rate Surface Overflow Rate
Average Design Flow 600-800 gpd/sq. ft.
Peak Design Flow 1200-1500 gpd/sq. ft.

Primary clarifier sizing shall be calculated for both flow conditions and the larger
surface area derived shall be utilized. A properly designed primary clarifier
should remove 30 to 35% of the influent BOD. However, anticipated BOD
removal for wastewater containing high quantities of industrial wastewater should
be determined by laboratory tests and considerations of the quantity and
characteristics of the wastes.

5.2.2 Intermediate Clarifiers

Surface overflow rates for intermediate clarifiers should be based upon the
following criteria:

Maximum

Hydraulic Loading Rate Surface Overflow Rate
Average Design Flow 1000 gpd/sq. ft.

Peak Design Flow 2500 gpd/sq. ft.

5.2.3 Final Clarifiers

Final clarifier designs shall be based upon the type of secondary treatment
application used. Surface overflow and solids loading rates shall be the general